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1.1 Down lead clamp 2| F&£;3%

1.1.1 Appearance inspection i Jii

No

Requirement %k

Test result i 44 5

Glossy, no crack and no gas hole

TR WHRERAAL

Glossy, no crack and no gas hole

T BRI

Glossy, no crack and no gas hole

SRR RERGISAL

Glossy, no crack and no gas hole

I BAERLGFIS L

1.1.2 Dimension test < <] 4 il

Conclusion %;if
Qualified
EEic
Qualified
ik N

No Requirement 2 Test result # il 45 2 Conclusion it
According to drawings The dimehSIOns i gccordance Qualified
1 _ with the drawing
MR AR K BT RS BRI s R
According to drawings e d[me_nsions Bl a!ccordance Qualified
2 with the drawing
TR AR TR P R sH 14 PR A 3R it |

1.1.3 Hot-dip galvanized test #v4i kil

o No Requirement Zk Test result # il 45 3 Conclusion &t
85um 101 um Qualified
1 85 fHok 11 ek ok
" 85um 103 um Qualified
85 Mk 108 BUF ot
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%%l 24 Mm%
Tester: \ Checker: : T
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1.2 Tension Fitting i 5k £k 3% (ON-090-1320)

1.2.1 Appearance inspection #h i il

No Requirement %3k Test result #0455 Conclusion %5
1 Glossy, no crack and no gas hole Glossy, no crack and no gas hole Qualified
FOROGHE . WA RBUN AL e B RO AL ik
) Glossy, no crack and no gas hole Glossy, no crack and no gas hole Qualified
TR . WA REFISIL eI B REA AL ok

1.2.2 Dimension test ]~ #illl

No Requirement 2k Test result 4 il 45 5 Conclusion #tig
According to drawings The dimeﬁsions ki apcordance Qualified
1 with the drawing
HRHE F AR 2R A R 754 AR R i
According to drawings Tha dimelnsions are gccordance Qualified
2 ) with the drawing
USASRIERE AR BRI 3R it
1.2.3 Tensile strength test i+ 35 & J i
N Required force (kN) Test force(kN) Description Conclusion
. TR A1 R 48 R i Liip
There is no slippage when the
1 295%RTS (85.5kN) 86.0 force reaches to 86.0KN. Qualified
(RTS=90.0kN) ' HAHIES S%a;N W B AR KA Ak
.
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1.3 Suspension set &L (0C-0600-1320)

1.3.1 Appearance inspection 4% # il

No Requirement E:k Test result # il 45 & Conclusion it
] Glossy, no crack and no gas hole Glossy, no crack and no gas hole Qualified
FROGHE . BB RERA L JeiE . ARG s
) Glossy, no crack and no gas hole Glossy, no crack and no gas hole Qualified
TR . WA RS AL e A RE L i

1.3.2 Dimension test /3~ #

No Requirement 3k Test result £ 45 H Conclusion i
' According to drawings The dimepsions are qccordance Qualified
1 g with the drawing
R AT IR BT RS £ PR R Gk
According to drawings The dime.nsions e gccordance Qualified
2 ) with the drawing
HR¥ F AR SR TR R 756 B AR 3k L
1.3.3 Tensile strength test Hi 4 50 &7 Il
" Required force (kN) Test force(kN) Description Conclusion
: TR A i Rk i
There is no slippage when the
1 214%RTS (12.6kN) 150 force reaches to 13.0KN. Qualified
(RTS=90kN) ' EpaLEResd] 13.0kN & AR R4 s
- > %
( ’1/\]4 7]
Tester Checker:
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1.4 Joint box (PTKO40T-48D) L4

1.4.1 Appearance inspection 4P 3 il

No Requirement ZEk

Test result il & 5

Conclusion &t

Glossy, no crack and no gas hole
ZURIEH . A RERHAL

Glossy, no crack and no gas hole
il BEH RS

Qualified
it

1.4.2 Dimension test J3 < ¥l

No Requirement %k

Test result #5455

Conclusion &t

According to drawings
R4 P AR R

The dimensions are accordance
with the drawing
FIvH RE R4 PR AR R

Qualified
ik

1.4.3 Sealing performance Test for Joint box #3516

No | Testltems X1 H Condition %44

Description #ji&

Conclusion i

Sealing Performance

1 Test 15min.
R

Fill 100kPax5 kPa gas; After 15 min. there are no
immerse it in water for bubbles escapes and air

pressure keeps unchanged.

1t 100kPax5 kPa < | 15 241 /F, WESERL, =

Qualified
G
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1.5 Vibration damper B #54E

1.5.1 Appearance inspection ¥l

No Requirement Z sk Test result # il 45 5 Conclusion 4
Glossy, no crack and no gas hole Glossy, no crack and no gas hole Qualified
L RO WA RO AL HoH s B BLRRIL o
2 Glossy, no crack and no gas hole Glossy, no crack and no gas hole Qualified
FORGH . BAH ROUNS AL Pl NS E S S ai

1.5.2 Dimension test J3 | il

No Requirement %k Test result # il 4 5 Conclusion %ﬁ;‘
1 According to drawings Thie dlm\ig??;; jrr:vjﬁ;ordance Qualified
7 i K =] - Aty T <l ‘% i
. AL 4 4 AEBER i
" According to drawings T d'mvev;l:'?::’ Cz;lrr:\z(r:];ordance Qualified
i 115 é P e S : T ﬁ
mERSER B S P sk il
1.5.3 Attachment of weights to messenger cable test %3k 54045 45 % 82 SR 10
Required force (kN) Test force(kN) Description Conclusion
e R A 2 A it
There is no slippage when the force
reaches to 5KN.
5 8.79 Slippage occurs when the force goes Qualified
f = ' up to 8.79KN. ey
2 HME LB BRN I Sk 52 4 ok R AL
fif%, 8.79 kN I Al Sk AL £k R HE i
There is no slippage when the force
reaches to 5KN.
5 5 8.76 Slippage occurs when the force goes Qual_:ﬂed
up to 8.76KN. L
2 JHEIE T BKN 4 S 5 80 2 2 ok A
Dif%, 8.76 kN M il sk 4R L2k i A A iy
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